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<For 802.11be Single RU>

Maximum power spectral density

Test Result
TestMode | Antenna | Freq(MHz) | RuSize | Rulndex Result Himit Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone | RUO -6.44 <8.00 PASS
Ant0 2412 52Tone | RU37 -6.66 <8.00 PASS
106Tone| RU53 -6.61 <8.00 PASS
26Tone | RUO -6.06 <8.00 PASS
Ant2 2412 52Tone | RU37 -6.50 <8.00 PASS
106Tone| RU53 -6.59 <8.00 PASS
26Tone | RUO -3.24 <8.00 PASS
total 2412 52Tone | RU37 -3.57 <8.00 PASS
11BE20MIMO 106Tone| RU53 -3.59 <8.00 PASS
26Tone | RUS8 -6.12 <8.00 PASS
Ant0 2462 52Tone | RU40 -6.10 <8.00 PASS
106Tone| RU54 -6.27 <8.00 PASS
26Tone RUS8 -6.16 <8.00 PASS
Ant2 2462 52Tone | RU40 -6.32 <8.00 PASS
106Tone| RU54 -6.47 <8.00 PASS
26Tone RUS8 -3.13 <8.00 PASS
total 2462 52Tone | RU40 -3.20 <8.00 PASS
106Tone| RU54 -3.36 <8.00 PASS
Sporton International Inc. (ShenZhen) Page Number : A129 of 142
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<For 802.11be Small RU>

Maximum power spectral density

Test Result
Mru Mru Result Limit
TestMode | Antenna | Channel Verdict
Type Index [dBm/3kHz] [dBm/3kHz]

52+26_OFDMA 1 -6.21 <8.00 PASS

Ant0 2412
106+26_OFDMA 1 -6.49 <8.00 PASS
52+26_OFDMA 1 -5.92 <8.00 PASS

Ant2 2412
106+26_OFDMA 1 -6.44 <8.00 PASS
52+26_OFDMA 1 -3.05 <8.00 PASS

total 2412
106+26_OFDMA 1 -3.45 <8.00 PASS

11BE20MIMO

52+26_OFDMA 3 -6.70 <8.00 PASS

Ant0 2462
106+26_OFDMA 2 -6.20 <8.00 PASS
52+26_OFDMA 3 -6.36 <8.00 PASS

Ant2 2462
106+26_OFDMA 2 -6.32 <8.00 PASS
52+26_OFDMA 3 -3.52 <8.00 PASS

total 2462
106+26_OFDMA 2 -3.25 <8.00 PASS
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Test Graphs
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11BE20MIMO_Ant2_2412_106+26_OFDMA_1

Spectrum

(=)

Ref Level 20.00 dém  Offset 12,22 dB & RBW 3 kHz

> Att a0de  SWT 4.4ms @ VBW 10 kHz Mode Auto FFT
Count 100/100
(@ 1Pk view
M1[1] -6.44 dBm
2.410993530 GHz
10 dem

WI [

-30 dém

-40 dBm

Tt 1n|‘ le

-50 dBm—j

-70 dBm

CF 2.41202 GHz 30000 pts Span 28.5 MHz
Y
i J QR e
Date: 23.AUG.2024 08:35:39
11BE20MIMO_Ant0_2462_52+26_OFDMA 3
Spectrum | |:%l|
Ref Level 20.00 dém  Offset 11,97 dB & RBW 3 kHz
o Att 30dB SWT 4.4 ms @ VBW 10 kHz Mode Auto FFT
Count 100/100
(@ 1Pk View
M1[1] -6.70 dBm
2.464813480 GHz
10 dBm
0 dem
ML
-10 dBm
-20 dBm f
-30 cBm— AL hl
U
-40 dBm— i 1y

CF 2.46202 GHz 30000 pts

Span 28.5 MHz
————

1 )

Date: 2Z3.AUG.2024 08:42:46

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number

: A140 of 142



saroniis. FCC RF Test Report

Report No. : FR480902C
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 22~24°C
Test Engineer : [Chase Nathon : =
Relative Humidity : (44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {dBuWV}) Date: 2024-08-27
100
90
80
70
60 | FCC15C_QP
50 | FCC 15C_AVG
B I
1 W‘"
40 12
30
1
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : COOLl-SZ
Condition: FCC 15C QP AC LISN 100063 L LINE
Over Limit Read LISN Cable
Fregq Level Limit Line Lewvel Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.15 38.36 -17.38 55.74 18.40 5.82 10.14 Average
2 * 0.15 58.26 -7.48 €£5.74 38.30 5.82 10.14 ¢P
3 0.22 26.43 -26.40 52.83 6.30 .78 10.15 Average
4 0.22 46.83 -1€.00 £2.83 26.90 .78 10.15 ¢P
5 0.24 24.9%2 -27.03 51.85 5.01 5.76 10.15 Average
] 0.24 44.42 -17.33 €1.95 24.31 5.76¢ 10.15 ¢P
7 0.30 24.61 -25.58 50.19% 4_.70 5.76 10.15 Average
8 0.30 42.11 -18.08 &0.1% 22.20 .76 10.15 gP
9 0.39 23.€8B -24.35 48.03 3.60 5.%2 10.l16 Average
10 0.3% 41.08B -16.5%5 58.03 21.00 5.%2 10.l1le QP
11 0.61 20.&8B -25.32 46.00 0.80 9.72 10.l16 Average
12 0.1 37.08 -18.%2 5€.00 17.20 .72 10.1le ¢P
Sporton International Inc. (ShenZhen) Page Number : B1 of B2
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_ Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : (44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutra
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-08-27
JopLevel [@Buv) e
90
80
70
60 | FCC 15C_QP
50 FCC 15C_AVG
40
30 1 1
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QF AC LISH 100063 N NEUTRAL
Over Limit Read LISN Cable
Fregq Level Limit Line Lewvel Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.16 37.20 -18.45 55.65 17.1%9 9.87 10.14 Average
2 * 0.16 56.00 -9.65 65.65 35.9% 9.87 10.14 QP
3 0.17 31.32 -23.62 54.%4 11.30 9.88 10.14 Average
4 0.17 52.32 -12.62 6€4.94 32.30 9.88 10.14 QF
5 0.22 26.09 -26.57 52.66 6.20 9.74 10.15 Average
& 0.22 44.39 -18.27 62.66 24.50 9.74 10.15 QP
7 0.31 23.32 -26.78 50.10 3.40 9.77 10.15 Average
3 0.31 39.32 -20.78 60.10 19.40 9.77 10.15 QP
9 0.38 23.48 -24.91 48.39 3.60 9.72 10.16 Average
10 0.38 39.18 -19.21 58.39 1%.30 9.72 10.16 QP
11 1.43 26.50 -19.50 46.00 6.60 9.70 10.20 Average
12 1.43 35.80 -20.20 56.00 15.90 9.70 10.20 QP
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 50%
Test Engineer : ZhangXu
g g Temperature : 20°C-22°C
Radiated Spurious Emission Test Modes
Band . Data
Mode (MHZ) Antenna | Modulation | Channel | Frequency Rate RU Remark
Mode 21 | 2400-2483.5| CDD 0+2 802.11b 01 2412 1Mbps - -
Mode 22 | 2400-2483.5| CDD 0+2 802.11b 06 2437 1Mbps - -
Mode 23 | 2400-2483.5| CDD 0+2 802.11b 11 2462 1Mbps - -
Mode 24 | 2400-2483.5 0 802.11g 01 2412 6Mbps - -
Mode 25 | 2400-2483.5 0 802.11g 06 2437 6Mbps - -
Mode 26 | 2400-2483.5 0 802.11g 11 2462 6Mbps - -
Mode 27 | 2400-2483.5 2 802.11g 01 2412 6Mbps - -
Mode 28 | 2400-2483.5 2 802.11g 06 2437 6Mbps - -
Mode 29 | 2400-2483.5 2 802.11g 11 2462 6Mbps - -
Mode 30 | 2400-2483.5| CDD 0+2 Sa?r.zlén 01 2412 MCSO0 - -
Mode 31 | 2400-2483.5| CDD 0+2 Sa?r.zlén 06 2437 MCSO0 - -
Mode 32 | 2400-2483.5| CDD 0+2 Sa?r.zlén 11 2462 MCSO0 - -
Mode 33 | 2400-2483.5| CDD 0+2 Sa?r.:(l)n 03 2422 MCSO0 - -
Mode 34 | 2400-2483.5 CDD 0+2 Sa%l_i(l)n 09 2452 MCSO - -
Mode 35 | 2400-2483.5 CDD 0+2 802.11be 01 2412 MCSO Full RU -
ETH20
Mode 36 | 2400-2483.5 CDD 0+2 802.11be 06 2437 MCSO Full RU -
ETH20
Mode 37 | 2400-2483.5 CDD 0+2 802.11be 11 2462 MCSO Full RU -
ETH20
Mode 38 | 2400-2483.5 CDD 0+2 802.11be 03 2422 MCSO Full RU -
ETH40
Mode 39 | 2400-2483.5 CDD 0+2 802.11be 09 2452 MCSO Full RU -
ETH40
Mode 40 | 2400-2483.5 CDD 0+2 Sgiﬁége 01 2412 MCSO Single RU RU 26/0
Mode 41 | 2400-2483.5 CDD 0+2 SEiﬁége 01 2412 MCSO Single RU | RU 52/37
Mode 42 | 2400-2483.5 CDD 0+2 SEiﬁége 01 2412 MCSO Single RU | RU 106/53
Mode 43 | 2400-2483.5 CDD 0+2 SEiﬁége 11 2462 MCSO Single RU RU 26/8
Mode 44 | 2400-2483.5 CDD 0+2 SEiﬁége 11 2462 MCSO Single RU | RU 52/40
Mode 45 | 2400-2483.5 CDD 0+2 SEiﬁége 11 2462 MCSO Single RU | RU 106/54
802.11be Small RU
Mode 46 | 2400-2483.5 CDD 0+2 ETH20 01 2412 MCSO 52426 RU 38+1
Mode 47 | 2400-2483.5 CDD 0+2 802.11be 01 2412 MCSO Small RU RU 53+4
Sporton International Inc. (ShenzZhen) Page Number . C1 of C97
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Band . Data
M Antenn M lation hannel | Fr n R Remark
ode (MH2) tenna odulatio Channe equency Rate U emal
ETH20 106+26
802.11be Small RU
- . + +
Mode 48 | 2400-2483.5 CDD 0+2 ETH20 11 2462 MCSO0 52426 RU 39+7
802.11be Small RU
- . + +
Mode 49 | 2400-2483.5 CDD 0+2 ETH20 11 2462 MCSO0 106426 RU 54+4
Mode 50 | 2400-2483.5 CDD 0+2 802.11be 11 2462 MCSO0 - LF
ETH20
2400-2483.5 CDD 0+2 802.11be 11 2462 MCSO0 - -
Mode 55 ETH20
WPT TX For Pen
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Summary of each worse mode

. Freq. Level Limit Margin Peak
. . R k
Mode Modulation | Ch (MHz) | (dBuv/im) (dBuv/m) (dB) Pol - Result emar
21 802.11b 01 2386.31 50.15 54.00 -3.85 \% AVERAGE Pass Band Edge
21 802.11b 01 4824.00 35.19 54.00 -18.81 \% Average Pass Harmonic
22 802.11b 06 2489.23 40.80 54.00 -13.20 \% AVERAGE Pass Band Edge
22 802.11b 06 4874.00 35.32 54.00 -18.68 \% Average Pass Harmonic
23 802.11b 11 2486.70 44.15 54.00 -9.85 \% AVERAGE Pass Band Edge
23 802.11b 11 4924.00 34.99 54.00 -19.01 \% Average Pass Harmonic
24 802.11g 01 2389.95 41.90 54.00 -12.10 \% AVERAGE Pass Band Edge
24 802.11g 01 4824.00 44.68 74.00 -29.32 H Peak Pass Harmonic
25 802.11g 06 2493.45 40.59 54.00 -13.41 \% AVERAGE Pass Band Edge
25 802.11g 06 7311.00 45.21 74.00 -28.79 \% Peak Pass Harmonic
26 802.11¢g 11 2483.51 47.62 54.00 -6.38 \% AVERAGE Pass Band Edge
26 802.11g 11 7386.00 44.39 74.00 -29.61 H Peak Pass Harmonic
27 802.11g 01 2389.95 47.78 54.00 -6.22 \% AVERAGE Pass Band Edge
27 802.11¢g 01 4824.00 44.68 74.00 -29.32 \% Peak Pass Harmonic
28 802.11g 06 2493.76 41.58 54.00 -12.42 \% AVERAGE Pass Band Edge
28 802.11g 06 7311.00 45.69 74.00 -28.31 H Peak Pass Harmonic
29 802.11g 11 2483.51 48.18 54.00 -5.82 \% AVERAGE Pass Band Edge
29 802.11g 11 7386.00 45.48 74.00 -28.52 H Peak Pass Harmonic
30 802.11n HT20 01 2389.95 47.85 54.00 -6.15 \% AVERAGE Pass Band Edge
30 802.11n HT20 01 4824.00 44.52 74.00 -29.48 H Peak Pass Harmonic
31 802.11n HT20 06 2389.88 38.90 54.00 -15.10 \% AVERAGE Pass Band Edge
31 802.11n HT20 06 7311.00 46.11 74.00 -27.89 \% Peak Pass Harmonic
32 802.11n HT20 | 11 2483.55 49.87 54.00 -4.13 \% AVERAGE Pass Band Edge
32 802.11n HT20 | 11 7386.00 43.87 74.00 -30.13 H Peak Pass Harmonic
33 802.11n HT40 03 2388.18 49.91 54.00 -4.09 \% AVERAGE Pass Band Edge
33 802.11n HT40 03 - - - - - - - Harmonic
34 802.11n HT40 09 2484.50 50.43 54.00 -3.57 \% AVERAGE Pass Band Edge
34 802.11n HT40 09 - - - - - - - Harmonic
802.11be
35 ETH20 01 2389.56 50.24 54.00 -3.76 \% AVERAGE Pass Band Edge
35 802.11be 01 4824.00 44.54 74.00 -29.46 H Peak Pass Harmonic
ETH20
36 82%_1';2(3 06 2488.28 40.91 54.00 -13.09 \% AVERAGE Pass Band Edge
36 802.11be 06 7311.00 46.36 74.00 -27.64 \% Peak Pass Harmonic
ETH20
37 82%_1';? 11 2483.55 50.84 54.00 -3.16 \% AVERAGE Pass Band Edge
37 802.11be 11 7440.00 46.01 74.00 -27.99 \% PEAK Pass Harmonic
ETH20
38 SE?F'Hlige 03 2388.18 50.81 54.00 -3.19 \% AVERAGE Pass Band Edge
802.11be .
38 ETH40 03 - - - - - - - Harmonic
39 SE?F'Hlige 09 2484.45 50.77 54.00 -3.23 \% AVERAGE Pass Band Edge
802.11be .
39 ETH40 09 - - - - - - - Harmonic
40 SE?r-Hlége 01 2342.89 38.98 54.00 -15.02 \% AVERAGE Pass Band Edge
40 802.11be 01 - - - - - - - Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz) | (dBuv/im) (dBuv/m) (dB) Pol. - Result Remark
ETH20
41 82_2|_'H1;ge 01 2342.89 40.55 54.00 -13.45 \% AVERAGE Pass Band Edge
802.11be .
41 ETH20 01 - - - - - - - Harmonic
42 82_2|_'H1;ge 01 2350.17 41.99 54.00 -12.01 \% AVERAGE Pass Band Edge
802.11be .
42 ETH20 01 - - - - - - - Harmonic
43 82_2|_'H1;ge 11 2487.42 35.68 54.00 -18.32 \Y AVERAGE Pass Band Edge
802.11be .
43 ETH20 1 . ) - - - - - Harmonic
44 BE_ZF'Hlége 11 2483.51 41.06 54.00 -12.94 \% AVERAGE Pass Band Edge
802.11be .
a4 ETH20 1 . ) - - - - - Harmonic
45 BE_ZF'Hlége 11 2483.70 38.90 54.00 -15.10 \% AVERAGE Pass Band Edge
802.11be .
45 ETH20 11 - - - - - - - Harmonic
2.11
46 8|(E)TH2l()Je 01 2350.30 43.67 54.00 -10.33 \% AVERAGE Pass Band Edge
802.11be .
46 ETH20 01 - - - - - - - Harmonic
2.11
47 8I(E)TH2l()Je 01 2350.04 43.04 54.00 -10.96 \% AVERAGE Pass Band Edge
802.11be .
47 ETH20 01 - - - - - - - Harmonic
2.11
48 8|(E)TH 2ge 11 2483.58 50.69 54.00 -3.31 \% AVERAGE Pass Band Edge
802.11be .
48 ETH20 11 - - - - - - - Harmonic
2.11
49 8ETH de 11 2483.51 50.32 54.00 -3.68 \% AVERAGE PASS | Band Edge
802.11be .
49 ETH20 11 - - - - - - - Harmonic
802.11be
50 ETH20 11 84.32 28.36 40.00 -11.64 \% PEAK PASS LF
2.11
SEHTZl())e 11 2483.66 49.05 54.00 -4.95 \% AVERAGE Pass Band Edge
55 802.11be
: 11 7386.00 46.18 74.00 -27.82 V Peak Pass Harmonic
EHT20
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s ss. FCC RF Test Report Report No. : FR480902C
21
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 0+2
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
05 ! 25 U\
Peak ' My A . '
30 g
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 238665 52.13 74.00 -20.87 49.58 30.12 536 3.5 339 231 PEAK 1 200 95.44 --veev oomeee 92.89 072 538 3355 39 BIPEA
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 1 525
Avg |
30, 30
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 238631 46.83 54.00 -.17 44.28 30.72 5.36 33.53 33 231 AVERAGE 1 8200 92,93 --eev oomeee %.38 .72 5.38 3355 339 231 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR480902C

21
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 0+2
Pol. Vertical Fundamental
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1050 !
i15 i15
PEAK_74
104 14
1
525 525
Peak T u bt .
10 30
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1385.92 55.36 74.00 -18.64 52.81 30.72 5.36 33.53 306 280 PEAK 1 2812.00 102,44 ----ev -oneee 99.89 3072 538 33.55 306 280 PEAK
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040 i
i15 i15
104 104
| AVG 54
525 ! 525
Avg
10 30
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 238631 50.15 54.00 -3.85 47.60 30.72 5.36 33.53 306 280 AVERAGE 1 2200 99.95 ---nev oomeee 97.40 3072 5.38 33.55 306 280 AVERAGE
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samran s, FCC RF Test Report Report No. : FR480902C

Pol. Horizontal Vertical
.- Lewl(dBim) Date: 2024-08-20 Lol ¢} Date: 2024-08-20
1225 1225
1m LNl
815 LIt
PEAK 74 PEAK 74
100 00
G 54 G 54
Peak " i 1 i oS i
ea 1| s i . o MMMW ® Y} it I g n il
Tt s T ——_— i‘ww
30 34
Avg
115 1.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 4824.00 4275 74.00 -3.15 62.9 35.78 .88 64.85 100 86 Peak 1 4824.00 43.69 74.00 -30.31 63.88 35.78 .88 64.85 100 98 Peak
1 482400 34.16 54.00 -19.84 54.35 3578 B8.88 64.85 100 86 Average 1 42400 35.19 54.00 -18.81 55.38 3578 B8.88 64.85 100 98 Average
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saranas. FCC RF Test Report

Report No. : FR480902C

22
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 0+2
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 § 525 if\
Peak e R P e i : i
10 30
115 115
1 1354 13608 186 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 136436 46.82 74.00 -17.18 44.27 30.73 534 3152 M5 235 PEAK 1 M37.00 94,85 ---nev oomeee 92.29 071 541 3356 345 M5 PEMK
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
Avg 1
30 kil uwﬁJ
115 115
1 1354 13608 186 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2363.98 35.98 54.00 -18.02 33.43 30.73 5.34 3352 M5 235 AVERAGE 1 M37.00 9258 ---nev oomeee 9.02 3071 5.41 33.56 345 235 AVERAGE
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samran s, FCC RF Test Report Report No. : FR480902C

Pol. Horizontal Fundamental

Date: 2024-0819
! 4!,Lt!ml (dBuVim)

PEAK_BE 74

Peak g s Blank

115

w1 U5 512 148 pEi 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 249320 48.72 74.00 -15.28 46,15 30.70 5.47 3360 M5 235 PEMK

Date: 2024-0819
ml.ml(d&l‘i’}ill)
125
815
00
\ VG _BE 54
525
Av 1 Blank
9 . 0 P PR E DR N
115
uyn 406 yL17M] Mi48 i 00
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodBUn b B B @ dyg
1 29.61 38.72 54.00 -15.28 36.14 30.70 5.47 3359 M5 235 AVERAGE
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s ss. FCC RF Test Report Report No. : FR480902C
22
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 0+2
Pol. Vertical Fundamental
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040 1
i15 i15
PEAK_74
104 14
525 525
Peak . ' e '
10 30
115 115
1 1354 13608 186 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 238620 48.9 74.00 -15.10 46.35 30.72 5.36 33.53 400 283 PEAK 1 37,00 1024 ----vv -oneee 9.5 3071 5.41 33.56 400 283 PEAK
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040 1
i15 i15
104 104
AVG 54
525 525
Avg 1
10 30
MnaaAnatdredn e
115 115
1 1354 13608 186 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 138455 38.79 54.00 -15.21 36.25 30.72 5.35 33.53 400 283 AVERAGE 1 W70 99.75 --vnev oomeee 97.19 3071 5.41 33.56 400 283 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589
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samran s, FCC RF Test Report Report No. : FR480902C

Pol. Vertical Fundamental

Date: 2024-0819
! 4!,Lt!ml (dBuVim)

W.EN\
\ PEAK_BE 74
100

55 ™ 1
g " hemel A LAl
Peak Blank
M
115
uy 4496 4622 U748 U4 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 2485.45 50.50 74.00 -1B3.41 48.02 30.70 5.46 3159 400 283 PEAK

Date: 2024-0819
! 4!,Lt!ml (dBuVim)

]
Avg \,.w-\,_k 1 Blank

115

w1 P 512 148 pEir 2500
Frequency (WHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 2489.23 40.80 54.00 -13.20 38.22 30.70 5.47 3359 400 283 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

Pol. Horizontal Vertical
. v BV Date: 2024-08-20 oL GBI Date: 2024-08-20
1225 1225
1050 105,
15 75
PEAK T4 PEAK T4
00 00
. AVG 54 | VG 54
i k] PN iy 3 A s
- i T v 1 FrTRAR s T e
Peak e st al ey
Avg
115 fr.
000 6000. 9000, 12000 15000, 18000 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
W din e 08 W B B B o de W din Bn 08 W B B B a de
1 4878.00 45.3 74.00 -28.64 65.61 35.90 8.7 64.87 100 105 Peak 1 4878.00 43.61 74.00 -30.39 63.86 35.90 B.72 64.87 100 112 Peak
1 487400 13.89 54.00 -20.11 34.14 35.90 B8.72 64.87 100 105 Average 1 487400 35.30 54.00 -18.68 35.57 35.90 B.72 64.87 100 112 Average
3 O731.00 44.97 74.00 -29.03 6177 36.88 1018 64.86 - - Pesk 3 O731.00 46.21 74.80 -27.79 64.01 36.88 1018 64.86 - - Peak
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saranas. FCC RF Test Report

Report No. : FR480902C

23
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 0+2
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
£5 : 5 JJ
Peak " i A e
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
WodhindaWn B0 djn b B o deg Wodin e BN B & B o deg
1 2485.41 49.9 74.00 -24.10 47.33 30.70 5.46 3359 344 235 PEAK 1 2462.00 101,94 ----vv -vneee 9937 .71 544 3358 344 M5 PEM
. Lo i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040 1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg !
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2487.19 42.84 54.00 -11.16 40.27 30.70 5.46 33.59 344 235 AVERAGE 1 62,00 99.62 ----vv -onoe- 97.05 371 5.44 33.58 344 235 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C13 of C97

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report

Report No. : FR480902C

23
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 0+2
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1050 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
5 ! 55 WJ L
Peak o - e
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2486.81 50.99 74.00 -13.01 48.42 30.70 5.6 33.59 400 280 PEAK 1 2462.00 103.24 ----vv -vnee- 100.67 30.71 5.44 3358 400 280 PEAK
. Lo i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040 1
i15 i15
104 104
AVG_BE 54 AVG 54
525 i 525
Avg
10 30
R
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 286,70 44.15 54.00 -9.85 41.58 30.70 5.46 33.59 400 280 AVERAGE 1 2462.00 10,82 -----v -=--=- 98.25 3071 5.44 33.58 400 280 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

Pol. Horizontal Vertical
. v BV Date: 2024.08-20 oL GBI Date: 2024-08-20
1225 1225
1080 105,
875 875
PEAK 74 PEAK_T4
700 700
525 AVG_54 i AVG_54
T " IR — 1 e N
Peak MMWW B — g e
Avg
115 fr.
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn e &8 B Bm B B o g Mrdn w08 BN Bm B @ @ g
1 494,00 44.03 74.00 -29.97 64.33 36.00 .57 64.89 100 134 Peak 1 494,00 44.15 74.00 -20.85 64.45 36.02 .57 64.89 100 133 Peak
1 492400 33.95 54.00 -20.05 34.25 36.02 8.5 64.89 100 134 Average 1 492400 3499 54.00 -19.01 35.29 36.02 8.5 64.89 100 133 Average
3 7386.00 44.95 74.00 -29.05 62.78 36.85 10.18 64.86 - - Peak 3 7386.00 45.04 74.00 -28.9% 62.87 36.85 10.18 64.86 - - Peak
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saranas. FCC RF Test Report

Report No. : FR480902C

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

24
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 0
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040 i
i15 i15
PEAK_74
104 14
525 | 525
Peak betetmnolbd ot Wt AW
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.30 52.12 74.00 -21.88 49.57 30.12 5.36 33.53 300 246 PEAK 1 2.0 99.67 ---nev -oneee 97.12 W72 537 3354 300 46 PEAK
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
Avg !
35'0M 35'0M
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 389.82 41.48 54.00 -12.52 38.93 30.72 5.36 33.53 300 246 AVERAGE 1 2.0 92.60 ----vv -onoe- 9.05 .72 5.37 33.54 300 246 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR480902C

Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040 i
i15 i15
PEAK_74
104 14
525 1 525
Peak WW%MMMWMW . ot b sentonthd bl Wm0
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.95 52.84 74.00 -21.16 50.29 30.72 5.36 33.53 400 334 PEAK 1 2812.00 101,24 ----vv -oneee 98.69 3072 5.37 3.4 400 334 PEMK
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
P L P —————
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 21389.95 4190 54.00 -12.10 39.35 30.72 5.36 33.53 400 334 AVERAGE 1 L0 9343 --eem oomeee 9.8 3072 5.37 33.54 400 334 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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samran s, FCC RF Test Report Report No. : FR480902C

Pol. Horizontal Vertical
Lo @) Date: 20240822 . Lo di) Date: 2024-08.22
1225 1225
875 875
PEAK T4 PEAK 74
g g
Peak s AVG 54 AVG_54
ea i i l i
WM qumwww b T R R e it A gt et
Avg 30 30
115 .
3000 000, 9000, 12000. 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 482000 44.68 74.00 -19.32 64.87 35.78 B.8B 64.B5  --- - Peak 1 482000 44.65 74.00 -19.35 64.84 35.78 B.8B 6485 --- - Peak
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saranas. FCC RF Test Report

Report No. : FR480902C

Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 § 525
Peak s oo ] -
10 30
115 115
1 1354 13608 1862 e 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2367.66 46.89 74.00 -17.11 44.34 30.73 5.34 3352 200 119 PEAK 1 W70 9433 --vmev oomeee 977 W71 542 3357 200 119 PEAK
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1050 1040
i15 i15 1
104 104
AVG 54
525 525
Avg 1
10 30 m,/\J
115 115
1 1354 13608 1862 e 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 23539 35.83 54.00 -18.17 33.29 30.73 5.33 33.52 200 119 AVERAGE 1 M37.00 B1.74 --vmev oomeee B5.18 30.71 5.42 3357 200 119 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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samran s, FCC RF Test Report Report No. : FR480902C

Pol. Horizontal Fundamental
Date: 20240822
LI
125
P i
\\\ PEAK BE_14
00

NWM ‘
Peak ™ Blank
M
115
Uy U405 U622 U148 Ui14 200
Frequency (WHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhndn Bl @ B B o dg

1 2497.80 50.01 74.00 -13.99 47.43 30.70 5.8 33.60 200 119 PEAK

Date: 2024-08.22
: 4!,Lml (dBuVIm)
1225
875 \
104
Y ey AVG_BE 54
Av 1 Blank
g . —
115
Uy U405 U622 U148 U4 200
Frequency (WHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb Bn B B B B @ deg

1 M95.21 38.76 54.00 -15.24 36.19 30.70 5.47 33.60 200 119 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C20 of C97
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



saranas. FCC RF Test Report

Report No. : FR480902C

Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT
Pol. Vertical Fundamental
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1050 1040 1
i15 i15
PEAK_74
104 14
525 1 525
Peak — ‘ S LTV | L S
10 30
115 115
1 1354 13608 1862 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B 0 B o deg
1 13745 46.26 74.00 -20.74 43,71 3073 5.34 3352 300 116 PEAK 1 W70 9823 --mev oomeee 95.67 3071 5.41 3356 300 116 PEAK
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
Avg 1
350 bt
115 115
1 1354 13608 1862 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2362.58 35.61 54.00 -18.39 33.06 30.73 5.34 33.52 300 116 AVERAGE 1 M7.00 9108 ----vv -onoe- B8.52 30.71 5.42 3357 300 116 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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samran s, FCC RF Test Report Report No. : FR480902C

Pol. Vertical Fundamental

Date: 2024-08-22
" Level (dBuVim)

N‘\ PEAK_BE_74

Peak Blank

115

w1 U5 512 148 pEir 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 2487.40 51.45 74.00 -22.55 48.88 30.70 5.46 3159 300 116 PEAK

Date: 2024-08-22
" Level (dBuVim)

VG BE 34

Avg s Blank

115

w1 U5 512 148 pEi 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 249345 40.59 54.00 -13.41 38.02 30.70 5.47 33.60 300 116 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number . C22 of C97
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



samran s, FCC RF Test Report Report No. : FR480902C

Pol. Horizontal Vertical
.. Lol dBi) Date: 2024-08-22 Lol dBim) Date: 2024-08-22
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
o WG 54 WG 54
Peak 1 W ot ot N 1 sty A e
| gl b WW""M W
k) 30
Avg
115 fr.
3000 000, 1 15000, 18000 3000 G000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4870.00 43.57 74.00 -30.43 63.82 35.90 B.72 64.87 --- - Peak 1 4878.00 44.53 74.00 -29.47 64.78 35.90 B.72 64.87 --- - Peak
1 T31.00 44.93 74.00 -29.07 62.73 36.88 10.18 64.86 ---  --- Peak 1 731.00 45.1 74.00 -28.79 63.01 36.88 10.18 64.86 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C23 of C97

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saranas. FCC RF Test Report

Report No. : FR480902C

26
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 0
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-20 vl i) Date: 2024-08-20
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
1
525 525
Peak o R - - -
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.81 53.83 74.00 -20.17 51.26 30.70 5.6 33.59 345 360 PEAK 1 2462.00 100,17 -----v -=noe- 97.60 3071 5.44 33.58 345 360 PEAK
. Lo i) Date: 2024-08-20 vl i) Date: 2024-08-20
1225 1225
1050 1040
1
i1 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg !
10 30
[arnTan)
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 283.81 42.69 54.00 -11.31 40.12 30.70 5.46 33.59 345 360 AVERAGE 1 6200 9217 ---eev oomeee B9.60 30.71 5.43 33.57 345 360 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C24 of C97

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




s ss. FCC RF Test Report Report No. : FR480902C
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-20 vl i) Date: 2024-08-20
1225 1225
1150 1150 *
i15 i15
PEAK_BE 74 PEAK_74
104 14
3 w i
Peak - Aot
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 248351 59.12 74.00 -14.88 56.55 30.70 5.6 33.59 200 74 PEAK 1 2462.00 103,90 -----» -=--=- 101,33 .71 543 357 00 TAPEM
. Lo i) Date: 2024-08-20 vl i) Date: 2024-08-20
1225 1225
1050 1040 1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg \___N_'_‘__‘_
10 30
MARRN A AR e
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy

1 8351 47.62 54.00 -6.38 45.05 30.70 5.46 33.59 200 74 AVERAGE

1 62,00 96,92 ----ev -onee- 9435 .71 5.44 3358 200

74 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number

: C25 of C97




SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

Pol. Horizontal Vertical
.. Lol dBi) Date: 2024-08-22 Lol dBim) Date: 2024-08-22
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
G 54 G 54
Peak & 2 p—— A Y 1 At i el
v R e e W““’WWW‘“ Nesebipky ek
k) 30
Avg
115 fr.
3000 6000, 1 15000. 18000 3000 6000 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4924.00 8.27 74.00 -30.73 63.57 36.02 B.57 64.89 --- Peak 1 4924.00 44.20 74.00 -29.80 64.50 36.02 B.57 64.89 - --- Peak
1 7386.00 44.39 74.00 -29.61 62.22 36.85 10.18 64.86 --- Peak 1 7386.00 44.22 74.00 -29.78 62.85 36.85 10.18 64.86 - -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C26 of C97

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report

Report No. : FR480902C

Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040 "
i15 i15
PEAK_74
104 14
1
HISMMWWM s
Peak O e Lf\“ th i
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 389.69 55.47 74.00 -18.53 52.92 30.12 5.36 33.53 400 354 PEAK 1 8200 96.22 ----ev -enee- 93.67 W72 537 3354 400 354 PEAK
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040
i15 i15 1
104 104
AVG 54
525 525
Avg 1
TR e e 0
Mgl e
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2389.69 42.88 54.00 -11.12 40.33 30.72 5.36 33.53 400 354 AVERAGE 1 28200 8839 ----ev -oeeee B5.84 30.72 5.37 3354 400 354 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C27 of C97

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report

Report No. : FR480902C

27
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1
1050 1040
i15 i15
PEAK_74
104 14
1
52'5MM w \A\\_qu
Peak
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.82 60.18 74.00 -13.82 57.63 30.12 5.36 3353 34 277 PEAK 1 282,00 105,12 ---evv -onee- 102,57 .72 531 3.4 3 PN
. Ll i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040 i
i15 i15
104 104
AVG 54
525 525
Avg W JJ Lf\
10 30
115 115
1 3. 1362 188, i, 40 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.95 47.78 54.00 -6.22 45.23 30.72 5.36 33.53 34 277 AVERAGE 1 200 97.18 ---eev -omeee 94.62 3072 5.39 33.55 314 277 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number

: C28 of C97




SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

Pol. Horizontal Vertical
Lo @) Date: 2024-08-22 . Lo di) Date: 2024-08-22
1225 1225
815 875
PEAK 74 PEAK T4
100 100
VG 54 G 5
Peak 53 1 il i ] 1 " e
MMMN '”WMMW“‘WM ol Hliph W WWWW N ¥ e
Avg 30 30
175 fr
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 482400 44.44 74.00 -19.56 64.63 35.78 B.88 6485 - - Peak 1 482400 44.68 74.00 -19.32 64.87 3578 8.8 6485 - -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C29 of C97

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG




saranas. FCC RF Test Report

Report No. : FR480902C

Mode Band Edge - L

2400-2483.5_802.11g_CHO6_2437MHz

ANT
Pol. Horizontal Fundamental
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1050 1040 1
i15 i15
PEAK_74
104 14
05 1 25 Lh
Peak o ishessebs g s e T R i Ayt 4
10 30
115 115
1 1354 13608 1862 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 138455 48.45 74.00 -15.55 45.81 30.12 5.35 3353 326 294 PEAK 1 W70 9.9 --vmev oomeee 97.39 3071 5.40 33.56 326 294 PEAK
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
Avg 1
350 bt
115 115
1 1354 13608 1862 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2388.49 37.28 54.00 -16.72 3473 30.12 5.36 33.53 326 294 AVERAGE 1 W70 92,61 ---eev -omeee 9.06 3071 5.40 33.56 326 294 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : C30 of C97




samran s, FCC RF Test Report Report No. : FR480902C

Pol. Horizontal Fundamental
Date: 2024-08-22
mLM(dBWIm)
1225
»»-'-W‘—\.._\
875
\\ PEAK_BE_74
100
525 \N 1
Peak e Blank
M
115
w1 405 512 148 Lt 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wod BUn b B B @ dyg
1 249679 45.61 74.00 -28.3% 43.04 30.70 5.47 3360 36 294 PEAK
Date: 2024-08-22
mLM(dBWIm)
1225
s \
100
AVG_BE 54
525
Avg i Blank
M
115
w1 U405 522 148 Lt 2500
Frequency (WHz)
Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodBUn b B B @ dyg
1 249591 35.56 54.00 -18.44 3.9 30.70 5.47 33.60 326 294 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C31 of C97

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saranas. FCC RF Test Report

Report No. : FR480902C

Mode Band Edge - L

2400-2483.5_802.11g_CHO6_2437MHz

ANT
Pol. Vertical Fundamental
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1
1050 1040
i15 i15
PEAK_74
104 14
525 T 525 L\‘Lw
Pe ak M‘,AMHMNM o N n . " &
30 ]
115 115
1 1354 13608 1862 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 13852 49.62 74.00 -24.38 47.08 30.12 5.35 3353 305 279 PEAK 1 37.00 104,55 ----vv -oneee 102.00 30.71 5.40 3356 305 279 PEAK
. Ll i) Date: 2024-08.22 vl i) Date: 2024-08.22
1225 1225
1050 1040 1
i15 i15
104 104
AVG 54
525 525
Avg 1
10 30
115 115
1 1354 13608 1862 e Ui 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 B81.22 39.77 54.00 -14.23 3.2 .72 5.36 3353 305 279 AVERAGE 1 M37.00 97.49 ---nev oomeee 94.94 3071 5.40 33.56 305 279 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number . C32 of C97




samran s, FCC RF Test Report Report No. : FR480902C

Pol. Vertical Fundamental

Date: 2024-08-22
" Level (dBuVim)

PEAK_BE 74

Peak Blank

115

w1 P 512 148 pEir 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 287.72 52.20 74.00 -21.80 49.63 30.70 5.6 3159 305 279 PEMK

Date: 2024-08-22
" Level (dBuVim)

VG BE 34

Avg \ Blank

115

w1 U5 512 148 pEi 2500
Frequency (WHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dw dB/m B B
1 249376 41.58 54.00 -12.42 39.01 30.70 5.47 33.60 305 279 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C33 of C97
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

Pol. Horizontal Vertical
. Lo i) Date: 2024.08.22 . LGB Date: 2024-08.22
1225 1225
100 105,
875 875
PEAK 74 PEAK 74
109 100
s A6 54 AVG 54
Peak ! L R 1 sl " N A Wity i
e WWW i I e M“AW ¥ . ok
350 34
Avg
175 .
3000 000, 9000, 1 15000, 18000 3000 G000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4870.00 45.20 74.00 -28.80 65.45 35.90 B.72 64.87 --- - Peak 1 4878.00 44.47 74.00 -29.53 64.72 35.90 B.72 64.87 .- - Peak
1 T31.00 45.69 74.00 -28.31 63.49 36.88 10.18 64.86 --- - Peak 1 7311.00 45.52 74.00 -28.48 63.3) 36.88 10.18 64.86 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C34 of C97

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



saranas. FCC RF Test Report

Report No. : FR480902C
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
. Lo i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
1
525 s, 525
Peak PR TR W ; PRI LN
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 8351 57.17 74.00 -16.83 54.60 30.70 5.6 33.59 400 7 PEAK 1 6200 96.13 ---nev -omeee 93.5 3071 5.44 3358 40 7 PEM
. Lo i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040
1
i1 i15
104 104
AVG_BE 54 AVG 54
525 i 525
Avg P
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 M83.51 43.72 54.00 -10.28 41.15 30.70 5.46 33.59 400 7 AVERAGE 1 262,00 89,35 ---nev -omeee B6.78 30.71 5.44 3358 400 7 AVERAGE
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29
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 2
Pol. Vertical Fundamental
. Lo i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
1
5 55 MM]
Peak cacmsihur .
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.% 59.56 74.00 -14.44 56.99 30.70 5.6 33.59 200 281 PEAK 1 2462.00 102,07 -----» -=--=- 9.5 3071 5.43 33.57 200 281 PEAK
. Lo i) Date: 2024-08-21 vl i) Date: 2024-08-21
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg S~ ] \‘\.-«s._.,
10 30
115 115
2462 Usd5 una 848 U4 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 28351 48.18 54.00 -5.82 45.61 30.70 5.46 33.59 200 281 AVERAGE 1 62,00 9476 ----nv -oneee 92.09 3071 5.44 33.58 200 281 AVERAGE
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Pol. Horizontal Vertical
. Lo i) Date: 2024-08-25 . LGB Date: 2024-08-25
1225 1225
1050 105,
815 875
PEAK 74| PEAK T4
700 100
s AVG 54 VG 54
Peak 2 ¥ Pt et 2 . Vi A
350 30
Avg
175 fl
3000 6000, 000, 1 15000. 18000 3000 6000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4924.00 £3.39 74.00 -30.61 63.69 36.02 B.57 64.89 --- - Peak 1 4924.00 43.95 74.00 -30.05 64.25 36.02 B.57 64.89 --- - Peak
1 T38.00 45.48 74.00 -28.5) 63.31 36.85 10.18 64.86 --- - Peak 1 7386.00 45.30 74.00 -28.70 63.13 36.85 10.18 64.86 - -~ Peak
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Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT CDD 0+2
Pol. Vertical Fundamental
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1050 !
i15 i15
PEAK_74
104 14
1
% WW 5 W/JJ lp
Peak t W Lo
10 30
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.95 59.66 74.00 -14.34 57.11 30.12 536 33.53 300 265 PEAK 1 282,00 103.13 --veev =omeee 10058 30.72 537 3.4 300 265 PEAK
. Ll i) Date: 2024-08-49 vl i) Date: 2024-08-19
1225 1225
1050 1040
1
i15 i15
104 104
AVG 54
525 525
Avg _’”_‘“ﬁ'_’_,\,_f\w———/ LN——_—‘
10 30
115 115
1 3. 1362 188, i, pL) 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.95 47.85 54.00 -6.15 45.30 30.72 5.36 33.53 300 265 AVERAGE 1 200 95.70 ---nev -emeee 93.05 372 5.37 3354 300 265 AVERAGE
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Pol. Horizontal Vertical
Lo @) Date: 20240822 . Lo di) Date: 2024-08.22
1225 1225
875 875
PEAK T4 PEAK 74
g g
AVG 54 AVG_54
Peak 525 ] o TR T PR i o
z ety A At BV e !
ottt st e y
Avg 30 30
115 .
3000 000, 9000, 12000. 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 484.00 44.5) 74.00 -9.48 6470 3578 .88 6485 -~ --- Peak 1 484.00 43.58 74.00 -30.42 63.77 3578 .88 G4.BS - - Peak
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